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Prescribing Advice for GPs Treating Patients Approaching 
End-of-Life in the Community
Introduction

Many patients with chronic life-limiting conditions (eg cancer, chronic cardiac, respiratory, renal and neurological conditions) spend the last weeks of their lives at home or in long-term care. Some (eg those with complex symptom-management, psycho-social or spiritual problems) will require specialist Palliative Care involvement, but others may be effectively treated by their Primary Care Team alone. This guide has been designed to give advice to GPs about medications that can be prescribed to manage the common symptoms that can arise as the end of life approaches.

Rationalising medications

As patients approach the end of life, their ability to take oral medications will deteriorate, and some long-term medications will no longer be necessary. It is advisable to review all medications on a regular basis and discontinue any medications whose burdens outweigh their benefits.

Referral to Specialist Palliative Care

We would strongly advise referral to the Community Palliative Care Team in any of the following situations;

· Complex symptom control not responding to general measures

· A continuous subcutaneous infusion (CSCI) of medication is felt to be necessary to control symptoms

· Complex psychosocial or spiritual concerns

The Specialist Palliative Care Team are available to give advice at any time by contacting the North West Hospice at 071 9143317.                    
Management of Pain              Step 1                                                       Step 2
	Strong Opioids

· Morphine

· Oxycodone

· Fentanyl

· Buprenorphine



	Non Opioid Anelgesics

· Paracetamol

· NSAIDs (diclofenac)



	

	Adjuvant Analgesics

Amitriptyline       Pregabalin


Non-opioid analgesics,  adjuvant analgesics              
	Drug
	Indications
	Dose
	Preparations
	Comments

	Paractetamol
	Generalised Pain
	0.5 – 1g q4-6h, max 4g daily (po/pr)
	500mg tablets

500mg suppositories
	Other formulations not covered on GMS

	Diclofenac
	Musculoskeletal Pain
	75 – 150mg daily in 2-3 divided doses (po/pr)
	Tablets

Suppositories

Topical gel 
	Max 150mg daily

Avoid if high risk of bleeding

	Pregabalin
	Neuropathic Pain
	25mg bd po to start, increase every 3-5 days to max 300mg bd
	Capsules
	Dose modification required in renal impairment

	Amitriptyline
	Neuropathic Pain
	10mg nocte to start, increase every 5-7 days to ~150mg nocte
	10mg tablets
25mg tablets
	Discontinue gradually if no effect. 


Opioid Analgesics

Several opioids are available. This table represents those that are most commonly prescribed in the community. If other opioid medications are felt to be necessary, we would advise to seek advice from the Specialist Palliative Care Team.
	Drug
	Route
	Potency vs oral morphine
	Brand
	Comments

	Morphine
	Oral, Short-acting
	n/a
	Oramorph®  liquid
	10mg/5mL – 100mL, 300mL & 500mL bottles available

	
	
	
	Oramorph® Conc. liquid
	20mg/mL. Not recommended – high potential for dosing error

	
	
	
	Sevredol® tablets
	

	
	Oral, Long-acting
	n/a
	MST® Continus tablets
	

	
	
	
	MST® Continus sachets
	Useful for patients with PEG/swallowing difficulties

	
	Injection
	2 to 1
	
	Other strengths not available on GMS

	Oxycodone
	Oral, short-acting
	1.5 to 1


	Oxynorm® Oral Solution
	1mg/mL – 250ml bottle 

	
	
	
	Oxynorm® Conc. Liquid
	10mg/mL. Not recommended – high potential for dosing error

	
	
	
	Oxynorm® capsules
	Dispersible tablets also available if preferred

	
	Oral, long-acting
	
	Oxycontin®
	

	
	
	
	Targin®
	Also contains naloxone to prevent constipation.  Max daily dose of 80mg oxycodone/40mg naloxone (40/20mg bd)

	
	Injection
	3 to 1
	Oxynorm® injection
	10mg/mL & 20mg/2mL

	Buprenorphine
	Patch
	100 to 1
	BuTrans® (7 days)
	

	
	
	
	Transtec® (96 hours)
	Max dose of 140microgram/hr (2 x 70 patches)

	Fentanyl
	Patch
	150 to 1
	Durogesic®, Fental®,

Matrifen®
	All patches designed to release drug over 72 hours


** Opioids can also be used to treat severe breathlessness in patients with advanced malignant, cardiac and respiratory disease.
· Starting dose:  prescribe a short-acting opioid initially on an as-needed basis e.g. Oramorph® 10mg/5ml, 2 – 4mg q4h po.  Rotate to a long-acting opioid once deemed necessary, keeping the short-acting opioid for breakthrough doses (Generally one sixth of total daily dose, given q4-6h prn).  
· Transdermal patches should only be used once a patient’s pain is stable on regular oral opioid medication.  Patch should be applied as last regular oral opioid dose is given to allow analgesic cover while absorption of the transdermal opioid takes place.
· Once a patient is approaching end-of-life care, he/she may no longer be able to swallow tablets.  In these cases, a syringe driver may be appropriate – please contact the Palliative Care Home Care Team for more information on this option.

Management of Restlessness/Agitation
	Drug Class
	Drug
	Route
	Dose
	Preparations
	Comments

	Benzodiazepines
	Lorazepam
	Oral
	0.5 – 1mg q4h
	Ativan®
	Short-acting. Can also be given sub-lingually

	
	Alprazolam
	
	0.25 – 0.5mg q4h
	
	Short-acting

	
	Diazepam
	
	2 -10mg tds 
	
	Long-acting. Rectal preparations also available

	
	Midazolam
	Injection
	2.5 – 10mg q4h
	
	10mg/2ml amps preferred

	
	Midazolam
	Buccal
	5 – 10mg q6h
	Buccolam®
	Pre-filled oral syringes (other brands unlicensed)

	Antipsychotics
	Levomepromazine
	Oral
	3 – 12mg q4h
	· Levinan® 6mg (unlicensed)

· Nozinan® 25mg
	

	
	Haloperidol
	
	0.5 – 2mg q4h
	Serenace®
	Caution in Parkinson’s disease/epilepsy

	
	Levomepromazine
	Injection
	3.125 – 25mg q4h
	Nozinan® 
	25mg/mL

	
	Haloperidol
	
	0.5 – 2mg q4h
	Serenace®
	5mg/mL

	Atypical 

antipsychotics
	Quetiapine
	Oral
	12.5 – 100mg daily
	
	Slower-acting than haloperidol or levomepromazine

	
	Olanzapine
	
	2.5 – 10mg nocte
	
	

	
	Risperidone
	
	0.5 – 3mg daily
	
	


Management of Nausea & Vomiting

Wherever possible, it is advisable to try to identify the cause of any nausea and treat the underlying cause if possible. The following is a useful guide to choosing an antiemetic drug in addition to treating the underlying cause.
	Cause
	Drug
	Route
	Dose
	Comments

	· Gastric outlet delay

· Constipation
	Domperidone
	Oral
	10 – 20mg tds/qds
	Caution in elderly & heart disease – max 30mg daily

	
	
	Rectal
	60mg bd
	

	
	Metoclopramide (Maxolon®)
	Oral
	10 – 20mg tds/qds
	Caution in Parkinson’s disease. Also used for hiccups

	
	
	Injection (5mg/mL)
	
	

	· Bowel obstruction

· Raised ICP

· Vestibular
	Cyclizine

(Valoid®)
	Oral
	50mg tds
	Max 150mg daily. Avoid in severe heart failure (tachycardia)

	· 
	
	Injection (50mg/mL)
	
	

	· Biochemical 

(eg Renal Failure)
	Levomepromazine*

(Levinan® - unlicensed); Nozinan®
	Oral
	3 – 6mg bd, gradually increasing to max

12.5 – 25mg bd
	Can be quite sedating – useful if also restless/agitated

	
	
	Injection (25mg/mL)
	
	

	
	Haloperidol
	Oral
	1.5 – 3mg nocte. Max of 10mg nocte
	

	
	
	Injection (5mg/mL)
	
	


*If a specific cause cannot be identified (or the patient is also restless/agitated), Levomepromazine is a useful “broad spectrum” antiemetic.

Management of Respiratory/Oropharyngeal Secretions
	Drug
	Route
	Brand
	Dose
	Comments

	Glycopyrronium
	Injection
	
	200 – 600microgram q4h
	Max 2.4mg/day (syringe driver)

	Hyoscine HYDRObromide
	Patch
	Scopoderm® TTS
	1 – 2 patches every 72 hours (1mg/3 days)
	More effective than hyoscine BUTYLbromide, but also more sedating. Max 2.4mg/day (syringe driver)

	
	Injection
	
	400 – 600microgram q4h
	

	
	Oral
	Kwells®
	300microgram tds
	

	Hyoscine BUTYLbromide
	Injection
	Buscopan®
	20 – 40mg q4h to max of 300mg/day (syringe driver)
	Good for colic & reducing GI secretions. 


*These medications will prevent production of secretions, but will not affect secretions already present
Note: all these products are antimuscarinics & as such they will reduce the prokinetic effect of metoclopramide & domperidone
Management of Constipation

Constipation is very common in elderly debilitated patients, especially those whose food/fluid intake is poor or in those taking regular opioid medication.

Ideally, a combination of an osmotic and stimulant (unless contraindicated) would be recommended.

	Class
	Drug
	Dose
	Preparation
	Comments

	Osmotic
	Lactulose
	10 – 30ml tds
	
	Good if hepatic failure

	
	Macrogol
	1 – 6 sachets daily
	Movicol®/Molaxole®
	

	Stimulant
	Senna**
	2 – 4 tablets bd 
	
	Avoid if bowel obstruction suspected

	
	Bisacodyl**
	2 – 4 tablets bd
	Dulcolax®
	

	
	
	1- 2 suppositories od
	
	

	
	Sodium picosulfate**
	2 – 4 capsules od
	Dulcolax® Pico
	

	
	
	5 – 20ml daily
	
	

	Softener
	Glycerine suppository**
	1 – 2 daily/alt days
	
	

	
	Docusate
	100 – 200mg tds
	Dioctyl®
	Unlicensed product

	
	Co-danthramer 200/25
	2 – 6 capsules daily
	Codalax®
	Stimulant also. Avoid in incontinence. Restricted to terminally ill patients

	
	Co-danthramer 500/37.5
	1 – 3 capsules daily
	Codalax® Forte
	


**Classed as over-the-counter (OTC) products ( not available on GMS/DPS schemes.
Other useful drugs

· Furosemide; can be given by subcutaneous injection/infusion if oral route not available
· Octreotide; can be useful to treat vomiting due to bowel obstruction or intractable respiratory/GI secretions but must be initiated under specialist supervision
· Tranexamic acid (Cyklokapron®): useful if patient is at high risk of bleeding (except in DIC).
· Dexamethasone – once daily oral/subcutaneous dose, used for brain tumours/spinal cord compression/appetite/nausea/mood
· Antifungals – topical use to help maintain oral hygiene (miconazole gel/nystatin oral solution)
· Preparations for dry mouth/coated tongue – artificial saliva products (Bioxtra®, Oralieve®); chlorhexidine mouthwashes (Corsodyl®, Kin®) – not available on GMS/DPS schemes.
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